RELEY

o
- m :
° W

-1
HAIYUN

"-I-‘.

RF TEST REPORT

Test Report No...........:

Product(s) Name..........

Receipt Date..............
Test Date....................
Issued Date................:

Standards..................:

Testing Laboratory......:

FCC ID: 2A49R-UN12S

RF231108004-05-002

MINI PC

UN1245, UN1260, UN1265, UN1270, UN1290, GD50, GD60,
GD70, GD90

N/A

MICRO COMPUTER (HK) TECH LIMITED

RM 18, 28/F, Shui On Centre, 6-8 Harbour Road, Waterfront, Wan
Chai, HK, China

2023.11.24

2024.02.19~2024.04.29

2024.04.29

47 CFR FCC Part 15, Subpart E(Section 15.407);

ANSI C63.10:2013

Shenzhen Haiyun Standard Technical Co., Ltd.

Prepared By:

Checked By:

Approved By:

Black Ding

Tim Zhang

Misue Su

B ack D"

7},1,1}"”/&

HY- FCC Part 15E-5G WIFI Ver.1.1

Page 1/ 160

Report No.: RF231108004-05-002



RELEY

s Fﬂ L B
'—_’ HAIYUN

"-I-‘.

Table of Contents

History of this test report.........oo e 4
1. General Information ... 5
PR N o o) o= o | RS 5
1.2 MaNUFACIUIET .. ..o e e e e e e e e 5
1.3 Basic Description of Equipment Under Test........ccccooieeiiiiiiiiiiiiicceeee e 5
1.4 Transmit Operating MOAE........ccoooi i 6

2. Summary of Test ReSUIES .....ccceeuiiiimiiecccrrrc e 7
2.1 SUmMmMary Of TESt IHEMS ...eueeeiiii e 7
2.2 Application of Standard ... 7
2.3 TeStINSIUMENTS ..o e e e e e e eaaaaas 8
2.4 0peration MOAE..........ooeiiiiiiiceie e e e e e e e e e e e 9
2.5 TestCoNdItiON ....coovviiiiie e e 9
2.6 Duty Cycle of TESt SigNal ........oeeiiiiiiiiiiiiee e 9
2.7 Measurement UnCertainty ..o e 9

P2 S T =1 o Yo 1[0 o R 10
2.9 SUPPORT UNITS ..ttt e e e e e e 10
2.10 Deviation from Standards ..............uoiriiiiiiii i 10
2.11 Abnormalities from Standard ConditionS ............ccceeiieiiiiiiiiiiie e 10

3. Test Procedure And ResuUlts .......ccoveeeiiiiieiiiimciirrecs s 11
3.1 AC Power Line Conducted EmISSION.............ouuviiiiiiiiiiiiieeeeeceeeee e 11
3.1.1 LML ettt er e en e 11

3.1.2 QLIS O o= LU OSSR 11

3.1.3 LTS S T=1 (U] o F OSSP P SRR 11

3.1.4 T ST RESUIL ...ttt oo oottt e e e e e aee e e e e e et beeea e e e naeeeaaeeaannseeeeaeaanteeeaaeaannns 12

3.2 Radiated EMISSION... ..o e 14
3.2.1 LML vt e e 14

3.2.2 LIS o Te7= T U = SRR PPRPERRN 15

3.2.3 JLILZES 180T (U] FR SRR ERR S SSPPPPN: 16

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 2 /160 Report No.: RF231108004-05-002



RULEES

s m L B
'—,’ \,-‘ HAIYUN

| 3.24 TEST RESUIL. ...ttt et e bt e e et s bt e e e be e e et e e et e e nee s 17
3.3 Spectrum Bandwidth ...........ooeiiiiii i —————— 147
3.3.1 LI ettt ettt R e Rt en e e eR e e a et eR e e Rt eR e e Rt e et eRe e et eRe e eeene e aeeneeteeneenee 147
3.3.2 TESE PTOCEAUIE ...ttt et b e et na ettt eeae e b e e seneene e e 147
3.3.3 IS S 1= (U] o T O TP PSP PP 148
3.34 TESE RESUIL. ...ttt e b e a e e st e et e e nnne e 148
3.4  Conducted OULPUL POWET ........uuuiiiiiieee e 149
3.4.1 [ USSR 149
3.4.2 IS S oo =T [ T TP PSPPSR 149
3.4.3 IS ST LU o SR SPPRRP 149
3.44 TRE RESUIL.....cceee et e e s n e e s e e e s e e e nn e e e e e e e e nnnes 150
3.5 Power SPeCtral DENSItY .........ceiiiiiiiiiiiii e 157
3.5.1 ] SRS 157
3.5.2 TESE PIOCEAUIE ...ttt ettt et e bt e e eae e e e e b e e e an e e e e an e e e sar e e enre e e enns 157
3.5.3 T S 1T (U] o J SO S R PSP RRRROPPPRPPR 158
354 TRE RESUIL.......oeeee ettt ettt s et e bt na et et e e eae e et e sereene e e 158

HY- FCC Part 15E-5G WIFI Ver.1.1

Page 3/ 160

Report No.: RF231108004-05-002



: Fﬂ : BE
- M 7 HAIYUN

History of this test report

Original Report Issue Date: 2024.04.29
o No additional attachment
e Additional attachments were issued following record

Attachment No. Issue Date Description

Module report

RF200317E01-1 2020.09.17
FCC ID: RAS-MT7921
Compared to the original report of the module,
this module is used for MINI PC with no change
in antenna type and reduced gain. Therefore, the
maximum conducted power and radiated
RF231108004-05-002 2024.04.29

emission and band edge and AC power
conducted emission were tested with reference
to the original report, while the rest remained
unchanged.
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1. General Information

1.1 Applicant

MICRO COMPUTER (HK) TECH LIMITED
RM 18, 28/F, Shui On Centre, 6-8 Harbour Road, Waterfront, Wan Chai, HK, China

1.2 Manufacturer

MICRO COMPUTER (HK) TECH LIMITED
RM 18, 28/F, Shui On Centre, 6-8 Harbour Road, Waterfront, Wan Chai, HK, China

1.3 Basic Description of Equipment Under Test

Product No.

POC231108004-S002

Equipment Name

MINI PC

UN1245, UN1260, UN1265, UN1270, UN1290, GD50, GD60, GD70,

Model Name GD90

Test Model UN1265

Model Difference Only the appearance color and model name are difference
Trademark N/A

Power Supply DC 19V from adapter

Adapter Information

Model: YHY-19004730
Input: 100-240V~, 50/60Hz 2.0A
Output: 19V===4.73A, 90W

Operating Temperature

0C-45TC

EUT Stage

o Product Unit eFinal-Sample

Operating Band & Max
conducted power

5150MHz ~5250MHz
5250MHz ~5350MHz
5470MHz ~5725MHz
5725MHz ~5850MHz

802.11a: 19.86dBm(0.097W)

Product Type IEEE 802.11a/n/ac/ax: WLAN (MIMO)
Nominal Bandwidth 20MHz / 40MHz / 80MHz

Modulation OFDM, OFDMA

Antenna gain Ant1: 4.41dBi, Ant2: 4.21dBi

Antenna type PIFA Antenna

Data Rate (Mbps)

IEEE 11a mode : 6/9/12/18/24/36/48/54
IEEE 11n mode : up to 300

IEEE 11ac mode : up to 866.6

IEEE 11ax mode : up to 1201

Type of Device

Client device

DFS Function
(Client devices)

° 5250MHz ~5350MHz

) 5470MHz ~5725MHz

HY- FCC Part 15E-5G WIFI Ver.1.1
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Channel Information

Frequency Range (MHz)

IEEE Std. 802.11

Ch. Frequency (MHz)

Channel Number

5150-5250 5180-5240 36-48
5250-5350 802.11a /n /ac /ax 5260-5320 52-64
5470-5725 (20MHz) 5500-5700 100-140
5725-5850 5745-5825 149-165
5150-5250 5190-5230 38-46
5250-5350 802.11n /ac /ax 5270-5310 54-62
5470-5725 (40MHz) 5510-5670 102-134
5725-5850 5755-5795 151-159
5150-5250 5210 42
5250-5350 802.11ac /ax 5290 58
5470-5725 (80MHz) 5530-5610 106-122
5725-5850 5775 155

Note: For 802.11ax mode only support full RU mode.

1.4 Transmit Operating Mode

Transmit Operating Mode [Transmit Multiple Antennas
O [Operating mode 1 (single antenna) OnNTX
® Operating mode 2 (multiple antenna, no beam forming) @ 2TX |ORTX |O] 4TX
O Operating mode 3 (multiple antenna, with beam forming) ORTX |ORTX |O| 4TX
® [802.11a Operatingmode | O ATX |@2TX |O BTX
® 802.11n(20MHz) Operating mode ONNTX |@R2TX |ORTX
® 802.11n(40MHz) Operating mode ONMTX |@R2TX |ORBTX
® 802.11ac(20MHz) |Operating mode ONMTX |@R2TX |ORTX
® 802.11ac(40MHz) [Operating mode ONMTX |@R2TX |ORTX
® 802.11ac(80MHz) [Operating mode ONMTX |@R2TX |ORBTX
® 802.11ax(20MHz) |Operating mode ONMTX |@RTX |OPBTX
® 802.11ax(40MHz) |Operating mode ONMTX |@RTX |OPBTX
® 802.11ax(80MHz) |Operating mode O NTX |@RTX |OPBTX

HY- FCC Part 15E-5G WIFI Ver.1.1
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2. Summary of Test Results

2.1 Summary of Test Iltems

47 CFR FCC Part 15, Subpart E (Section 15.407)

(DFS)

Test item Standard Results Remarks
15.207
AC Power Conducted Emission Pass Meet the requirement of the limit
15.407(b)
15.205(a)
Radiated Emission and ) o
_ _ 15.209(a) Pass Meet the requirement of the limit
Restricted bands of operation
15.407(b)
Antenna Requirements 15.203 Compliance Note1
. 15.407(a) ) o
Spectrum Bandwidth Note2 Meet the requirement of the limit
15.407(e)
Conducted Output Power 15.407(a) Pass Meet the requirement of the limit
Power Spectral Density 15.407(a) Note2 Meet the requirement of the limit
Dynamic Frequency Selection See the report RF231108004-05-
15.407(h) Pass

005 for details

Note:1. The EUT has 2 PIFA antennas arrangement which was permanently attached.
2. For test data, please refer to the report RF200317E01-1.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart E

KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

ANSI| C63.10:2013
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2.3 Test Instruments

Radiated Emissions
. . Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No. (yyyy/mm/dd) (yyyy/mm/dd)
1 Test receiver Rohde&Schwarz ESU 100184 2024/4/24 2025/4/23
2 | Horn Antenna Schwarzbeck BBHA 9120D- 2024/4/20 2025/4/19
9120 D 1273
3 | Low frequency Unknown LNA 2014 2024/4/24 2025/4/23
amplifier 0920N
4 H'ggn:rsl‘i‘f‘i‘eer”cy Schwarzbeck BBV 9718 284 2024/4/24 2025/4/23
5 | Loop Antenna Schwarzbeck FMZE; 5191 00029 2023/7/16 2024/7/15
g | Logperiodic Schwarzbeck | VULB 9168 | 1151 2024/4/20 2025/4/19
antenna
BBHA 9120D-
7 Horn Antenna Schwarzbeck 9120 D 1973 2024/4/20 2025/4/19
8 | Horn Antenna Schwarzbeck %E;%“ 91704685 | 2023/7/16 2024/7/15
g | Temp&Humidity Meideshi JR900 / 2024/4/24 2025/4/23
Recorder
RF cable(966
10 | chamber)9kHz- Unknown Unknown Unknown 2024/4/24 2025/4/23
1GHz
RF cable(966
11 | chamber)1GHz- Unknown Unknown Unknown 2024/4/24 2025/4/23
18GHz
RF cable(966
12 | chamber)18GHz Unknown Unknown Unknown 2024/4/24 2025/4/23
-40GHz
13 | Testsofware | "oraqlecnnolooy EZ-EMC Ver.TW-03A2
Conducted Emission
1 Test receiver Rohde&Schwarz ESCI 100718 2024/4/24 2025/4/23
2 LISN Rohde&Schwarz | ENV216 100075 202474124 2025/4/23
3 | Pulse limiter Rohde&Schwarz | ESH3-Z2 | 102299 202474124 2025/4/23
RF cable
4 (9kHz-30MHz) Unknown Unknown Unknown 2024/4/24 2025/4/23
5 | Testsofware | araqlecnnology EZ-EMC Ver. TW-03A2
RF Conducted Emission
1 MXA Signal Keysight N9021B | MYB008OT | 545414100 2025/4/19
Analyzer 69
2 | RF Control Unit dsusoft JS0806-2 21G886044 2024/4/20 2025/4/19
3 | Powersupply dsusoft JS0806- N/A 2024/4/20 2025/4/19
unit 4ADC
4 | VXGSignal Keysight MazgaB | MYB12707 | 545414720 2025/4/19
Generator 87
EXG Analog
5 Signal Keysight N5173B MY5§21 012 2024/4120 2025/4/19
Generator
6 Test software dsusoft JS1120-3 Ver.3.2.22.0

HY- FCC Part 15E-5G WIFI Ver.1.1
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2.4 Operation Mode

The EUT was supplied by and it was run in TX mode that was controlled by Master provided RF

testing program. The worst case test result was showed in the report.

2.5 Test Condition

Test Item Environmental conditions Input Power Tested by

AC Power Conducted Emission 23.4°C, 54% RH AC 120V/60Hz Fr;ﬁj;’m
Radiated Emission 24.2°C, 49% RH AC 120V/60Hz Fr;ﬁjgm
Conducted Power 24.6°C, 51% RH DC 19V Albert Fan

Note: Adapter supply voltage AC 120V/60Hz.
The applicant declare the operating environment of EUT as below:
Normal conditions: 19V DC, 0~45°C

2.6 Duty Cycle of Test Signal

Test result: PASS
Note: For test data, please refer to the report RF200317E01-1.

2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +143.88kHz
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.384dB
Conducted emission(9kHz~30MHz) AC main +2.72dB
Radiated emission(9kHz~30MHz) +2.66dB
Radiated emission (30MHz~1GHz) +4.62dB
Radiated emission (1GHz~18GHz) +4.86dB
Radiated emission (18GHz~40GHz) +3.80dB

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 9/ 160 Report No.: RF231108004-05-002
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2.8 Test Location

Company:

Shenzhen Haiyun Standard Technical CO., Ltd.

Address:

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an
District, Shenzhen, China

CNAS Registration Number:

CNAS L18252

CAB identifier:

CNO0145

A2LA Certificate Number:

6823.01

Telephone:

0755-26024411

2.9 SUPPORT UNITS

Support Equipment
No. Equipment Model Name Manufacturer Remarks
1 Flat Panel Monitor S2721QS DELL /
2 USB Disk1 / Kingston /
3 USB Disk2 / Kingston /
4 USB Disk3 / Kingston /
5 Earphone / / /
6 Mouse DOK-680U LENOVO 701E8328
7 Keyboard SK-8827 LENOVO 21R1ADL
8 Printer MJPMYTJHTO1 Xiaomi /

2.10 Deviation from Standards

None

2.11 Abnormalities from Standard Conditions

None

HY- FCC Part 15E-5G WIFI Ver.1.1
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Test Procedure And Results

3.
3.1 AC Power Line Conducted Emission
3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level dB(uV) Average Level dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method

eConducted Measurement |o Radiated Measurement

Test Channels

o Lowest, Middle and Highest Channel |o Lowest and Highest Channel

Environmental conditions

eNormal |oNormaI and Extreme

Note:e:Test o:No Test

a)

The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)

was not recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN =

L Horizontal Reference Ground Plane

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 11/160 Report No.: RF231108004-05-002
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3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit
4. The TX A-CDD Mode Channel 149 is found to be the worst case and recorded.

150kHz~30MHz TX A-CDD Channel 149
Line

Conducted Emission Measurement
800  dBu¥Y

\ FCC Pan15B ClassB Conduction{QF)
[

A A M"ﬂl.r\."l f 4

0 -.%A-"W"\ My l'ﬂ'ﬂ

\“‘.Iﬁ“wﬁw“""w‘*"“*w“"ﬂ""'“"“M‘MA. peak

AT NI
b | AV
-20
0.150 05 (MHz] 5 30,000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuv dBuv dB Detector ~ Comment

1 0.1660 27.80 2011 47 .91 6516 -17256 QP

2 0.1660 16.73 20.11 36.84 5516  -18.32 AVG

3 03020 2264 2011 4275 6019 -1744 QP

4 03020 11.58 2011 3169 5019 -1850 AVG

5 0.4540 2503 20.28 4531 5680 -1149 QP

6 * 04540 18.93 20.28 39.21 46.80 759 AVG

7 0.8020 1532 20.29 3561 56.00 -2039% QP

8 08020 692 20.29 2721 46.00 -1879 AVG

g 1.8260 11.27 20.11 31.38 56.00 -2462 QP

10 1.8260 597 2011 26.08 46.00 -1992 AVG

11 64900 506 19.98 2504 6000 -3496 AQF

12 64900 0.09 19.98 20.07 50,00 -2993 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 12/ 160 Report No.: RF231108004-05-002
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| 150kHz~30MHz TX A-CDD Channel 149
Neutral
Conducted Emission Measurement
800 dBu¥Y
\ FCC Panl158 ClassB ConductionQF)
|

FCC Part158 Claz:E Conduction{AYG)

qu

e
P Y !

an

! Ilii“‘-'\.u,'
Jl\lL ‘“Vw""mmlr,-\-‘ﬁ'ﬁ\hnﬁ_tdﬁfﬂl

peak

N“'\"\“M'M |r|..‘,.._._rnm‘-\"""“hw~

e

e e mtimpeen i | AV
-20
0.150 05 [MHz] 5 30,000
Reading Correct Measure-
No. Mk. Freq.  Level  Factor ment Limit  Qver
MHz dBuv dB dBuv dBuv dB Detector ~ Comment

1 0.1540 27.96 20.29 48.25 6578 -17.53 QP

2 0.1540 1686 20.29 3715 5578 -1863 AVG

3 03100 2140 20.05 41.45 5997 -1852 QP

4 0.3100 11.74 20.05 31.79 4997 1818 AVG

5 04540 2493 2013 4506 56.80 -11.74 QP

g * 0.4540 1962 2013 39.75 46.80 -7.05 AVG

7 07060 1337 2012 3349 56.00 -2251 QP

8 0.7060 6.14 2012 26.26 46.00 -19.74 AVG

9 1.8140 747 20.34 27 .81 56.00 -2819 QP

10 1.8140 1.79 20.34 2213 4600 -2387 AVG

11 36780 354 20.18 2372 56.00 -3228 QP

12 36780 -154 2018 18.64 4600 -27.36 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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3.2 Radiated Emission
3.2.1 Limit
1) Limit of radiated emission measurement:
Radiated emissions which fall in the restricted bands must comply with the radiated emission

limits specified as below table. Other emissions shall be at least 20dB below the highest level of
the desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 — 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.
2) Limit of unwanted emission out of the restricted bands:

Frequency(MHz) EIRP Limit(dBm/MHz) Equivalent Field Strength at 3m(dBuV/m)

5150-5250 -27 68.2
5250-5350 -27 68.2
5470-5725 -27 68.2
-27 NOTE (2) 68.2
10 NOTE (2) 105.2

5725-5850
15.6 NOTE (2) 110.8
27 NOTE (2) 122.2

Note: (1) The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength: E[dBuV/m]=EIRP[dBm] +95.2, for d=3m
(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75

MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 14 /160 Report No.: RF231108004-05-002
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3.2'.2' Test Procedure

Test Method
oConducted Measurement |oRadiated Measurement
Test Channels
eLowest, Middle and Highest Channel |o Lowest and Highest Channel
Environmental conditions
eNormal |oNormaI and Extreme
Note:e:Test  o:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related ltem -EUT Test Photos.

j)  The following table is the setting of the receiver:

Spectrum Parameters Setting
Start ~ Stop Frequency 9 kHz~150 kHz for RBW 200 Hz
Start ~ Stop Frequency 0.15 MHz~30 MHz for RBW 9 kHz
Start ~ Stop Frequency 30 MHz~1000 MHz for RBW 100 kHz

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 15/ 160 Report No.: RF231108004-05-002
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Spectrum Parameters Setting
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic or 40 GHz, whichever is lower
RBW / VBW 1 MHz / 3 MHz for PK value
(Emission in restricted band) 1 MHz / 1/T Hz for AVG value

3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver | "% amp.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 16/ 160 Report No.: RF231108004-05-002
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(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

=
-

_‘\F‘}’- ’

-4 m
3m i

) EUT I:|—|—
fm

i

)

- - i
0.8m H im

0.3m E

Ground Plane

Receiver | ------7

3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3. The TX A-CDD Mode Channel 149 is found to be the worst case and recorded.

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 17 /160 Report No.: RF231108004-05-002
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Below 1G (30MHz~1GHz)

TX A-CDD Channel 149

VERTICAL

200  dBuW/m

Radiated Emission

3 5 B

FCC Part |1 5C 3M Radiation
Maigin -6 dB

Zua 000 40 S0 60 70 @0 [MHz) 300 400 500 G600 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk.  Freq Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuv/m dBuvim dB Detector cm degree  Comment
11 32.2971 4930 -12.02 3728 4000 -272  peak
21 51.5363 4878 -11.18 37.60 4000 -240 peak
3 75.5860 51.51 -13.73 3778 4000 -222  peak
4 1253645 4687 -10.59 36.28 4350 722 peak
5 367.3750 4422 -6.55 a7 67 4600 833  peak
] 644 5530 38.01 008 3809 4600 791  peak
HORIZONTAL
Radiated Emission
ann  doV/im
FCC Part 15C 3M Radiation n
Maigin -6 dB
e 3
30 1
20
0000 40 50 60 70 60 [MHz] 300 400 500 600 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  level  Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuVim dBuVim dB Detector cm degree  Comment

1 50.8171  39.11 -11.10 28.01 4000  -11.99 peak
2" 78.8410 4806 1417 33.89 4000 611  peak
3 1253645 44 40 -10.59 33.81 4350 969  peak
4 219.1785 4522 -10.75 34.47 4600 -11.53 peak
5 368.6681 4260 -6.52 36.08 4600 992 peak
6 6400394 3241 0.01 3242 4600 -1358 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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3) Radiated emission: Above 1G
Note:
1. Measurement = Reading + Correct Factor.

2. Over = Measurement — Limit

Above 1G (1GHz~18GHZz) | Test mode:11A-CDD Test Channel:36
VERTICAL
Radiated Emission
B80.0 dBu¥/m
FCC PK1
1 FCC AV1
- — — - ! - S * S —
0
-20
1000.000 2000 3000 [MHz) 5000  ROOO FOODO 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuv/m  dB  Detector
1 * 10360.000 4651 7.05 53.56 68.20 -1464 peak
Radiated Emission
1200  dBuV/m
70 PE1
C AVl
Mg
Ay Jrat . pry x
2000

4500.000 4571.00 4542.00 4713.00 4764.00 4855.00 4926.00 4997.00 S068.00 5210.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit  Over

MHz dBuV dBim dBuVim dBu¥im dB Detector
1 4500000 4145 385 4530 6820 -2290 peak
2 5150.000 49.57 562 55.19 68.20 -13.01 peak
3 5150.000 40.63 562 46.25 5400 775 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 19/ 160 Report No.: RF231108004-05-002
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HORIZONTA

Radiated Emission

600 dBuY/m
FCC PKI1
1 FCC AVl
- — S - | _ —— -} . -
20
-20
000,000 2000 3000 [MHz) 5000 OO0 FD0D 80009000 18000000

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Ower

MHz dBu\ dB dBuVim dBuVim dB Detector
1 * 10360.000 4467 7.05 51.72 68.20 -1648 peak

Radiated Emission

1200 dBuvim

200
4500.000 4571.00 4542 00 4713.00 4764.00 4855, 00 432600 433700 o0GH. 00 5210.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment
MHz dBuv dB/m dBuV/m dBuV/m dB Detector

1 4500.000 40.89 3.85 4474 68.20 -2346 peak
2 5150.000 4775 5.62 53.37 68.20 -14.83 peak

Limit Qver

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 20/ 160 Report No.: RF231108004-05-002
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Test mode: 11A-CDD

Test Channel:40

Above 1G (1GHz~18GHz) |

VERTICAL

Radiated Emission

G600 dBu¥im

FCC PK1
1 FCC AV1
S I 1 — = |1 . o
20
-20
1000000 2000 3000 [MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 10400.000 4640 6.55 5295 6820 -1525 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AV1
I —— S S - @ _ - 1 B -
®
30
20
1000000 2000 3000 [MHz) 5000 HOOD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 10400.000 45.03 6.55 51.58 68.20 -16.62 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 21/ 160 Report No.: RF231108004-05-002
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:48

VERTICAL
Radiated Emission
800  dBu¥/m
FCC PKI
FCC AV1
20
20
1000 000 2000 3000 [MHz] KOO0 RODD 7000 £000 9000 12000000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Ower
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 10480.000 47.03 6.47 53.50 68.20 -1470 peak
HORIZONTA
Radiated Emission
8.0  dBuV/m
FCC PK1
FCC AVl
a0
-20
1000000 2000 3000 MHzZ] 5000 OO0 7000 80009000 18000000

Reading Comrect Measure-

No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim OB Detector
1 * 10480000 4518 6.47 51.65 68.20 -16.55 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:52

VERTICAL
Radiated Emission
80.0 dBu¥im
FCC PKI
1 FCC AV
. B S I SN NN Y I A .
10
20
1000000 2000 2000 [MHz] 5000 G000 7000 80009000 182000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Qver
MHz dBuv B dBuVim  dBuVim  dB Detector
1 * 10520.000 48.87 6.30 5317 6820 -1503 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
. FLC Al
. S L —— |k . -
0
20
1000000 2000 =000 {MHz] 5000 GODD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv B dBuV/im  dBuVim  dB Detector
1 * 10520.000 4553 6.30 5183 6820 -18.37 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:56

VERTICAL
Radiated Emission
80.0 dBuVim
FCC PRI
FCC AV
0
20
1000.000 2000 2000 [MHz] 5000 GO0 7000 80005000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/im  dBuvim  dB Detector
1 * 10560.000 4761 598 5359 68.20 -1461 peak
HORIZONTA
Radiated Emission
80.0  dBuVim
FCC PK1
FCC AV1
I S | —— |k . -
20
20
1000000 2000 3000 NHz) 5000 G000 7000 20009000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 10560.000 4584 598 5182 6820 -16.38 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

Test mode: 11A-CDD

Test Channel:64

VERTICAL

800 dBu¥/m

Radiated Emission

10

-20

N | S 1 N | 6 | I | | N | WA

FCC PK1

i FCC AVl
|- I —

1000000 2000 2000 [MHz) KOO0 RODD 7000 000 9000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuvim  dBuVim  dB Detector
1* 10640000 4715 6.47 53.62 7400 -2038 peak
Radiated Emission
1200 dBuV/m
FCC PK1
70 |
i ¥
NNW‘\; FCC AV
2\\‘*\%
x e
20.0
5300000 53600 533200  5340.00 536400 538000 5395.00 541200  5428.00 S460.00 MHz
Reading Correct Measure- o
No. Mk Freq.  Level  Factor ment Limit ~ Over
MHz dBuV dB/m dBuvim dBuVim dB Detector

1 5350.000 5179 444 56.23 6820 -1197 peak
2" 5350.000 4286 444 4730 5400 670 AVG
3 5460.000 4076 45 4527 6620 -2293 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

80.0  dBu¥/m
FCC PK1
FCC AV
0
20
1000000 2000 3000 (MHz] 5000 KOO0 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv a8 dBuvim  dBuvim  dB Detector

1 * 10640000 4590 6.47 5237 7400 -2163 peak

Radiated Emission

1200 dBuv/m

FCC PK1
70/,
K
FCC AV
1
200
5395.00 S41200  5426.00 5460.00 MH:z

5300.000 531600 5332.00 5340.00 5364.00 5380.00

Reading Correct Measure-

No. Mk Freq.  Level  Factor ment
MHz dBuv dB/m dBuv/m dBuV/m

1* 5350000 4279 444 4723 6820 -2097 peak

2 5460.000 40.52 4.51 45.03 68.20 -23.17 peak

Limit Over

dB Detector

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 26 / 160 Report No.: RF231108004-05-002
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[ Above 1G (1GHz~18GHz)

Test mode: 11A-CDD

Test Channel:100

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PKI
1 FCC AV1
- - — — _—— L - _— —— _H— - —
10
-20
1000 000 2000 3000 [MHz) 5000 GOOD 7000 80008000 18000000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 11000000 5023 344 53.67 7400 -2033 peak
Radiated Emission
1200 dBuV/m
| FCC P

EL

"
2 FOC AV
|

O T T SRSt

2l1:35l:l.l]l]l:| 536800 5306.00 540400 542200 5440.00 545800 5476.00 549400 5530.00 MH=z
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB/m dBuvi/m dBuVvim dB Detector
1 5350.000 4133 444 4577 6820 -2243 peak
2 5460000 5141 451 5592 6820 -1228 peak
3" 5460000 4161 451 4612 5400 -788 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

80.0 dBu¥/m
FCC PK1
FCC AV1
- S S I - 3 . -
30
20
1000.000 2000 3000 (MHz) 5000 GO0 7000 20009000 18000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower
MHz dBuv dB dBuvim  dBuvfm B Detector
1 * 11000000 47.38 344 50.82 7400 2318 peak
Radiated Emission
1200 dRuWAm
Fcit, PK1

70
FCC k

200
53500000 5368 00 53686.00 540400 5422 00 5440.00 5456.00 5476.00 5494 00 5530.00 MHz

Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit

MHz dBuvY dBim dBuVim dBuVim dB Detector
1 5350.000 3959 444 44 03 6820 -2417 peak
27 5460.000 4513 451 49 64 6820 -1856 peak

Over

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 28 / 160 Report No.: RF231108004-05-002
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD Test Channel:116

VERTICAL

800 dBu¥/m

Radiated Emission

FCC PKI
1 FCC AV1
S . 1 — | -
20
-20
1000.000 2000 2000 MHz) 5000 GOOD 7000 20005000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector
1* 11160000 442 4877 5319 7400 -2081 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AVl
S L 1 B 5 . -
30
-20
1000.000 2000 3000 (MHz] 5000 GODO 7000 $0009000 18000.000
Reading Correct Measure- o
No. Mk.  Freq. Level Factor ment Limit  Ower
MHz dBuv dB dBuvim dBuvim dB Detector
1* 11160.000 221 48.77 50.98 7400 -23.02 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 29/ 160 Report No.: RF231108004-05-002
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Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:140

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AY1
0
20
1000000 2000 2000 [MHz) 5000 GOOD 7000 80009000 18000000
Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Qver
MHz dBuy dB dBuvim  dBuVim  dB Detector
1 * 11400000 421 4906 5327 7400 -2073 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC Av1
. J— — _ - —_ b - — . —_—
o
0
-20
1000000 2000 2000 [MHz] 5000 G000 7000 80009000 18000000

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBuvfm dB Detector
1* 11400000 267 49.06 5173 7400 -2227 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 30/ 160 Report No.: RF231108004-05-002
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| Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:149
VERTICAL
Radiated Emission
8600 dBu¥/m
FCC PK1
- o o o L 1 _FCC.GEI
30
-20
1000000 2000 3000 [MHz] S000 ROOOD  FOODO BO009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuy dB dBuvim dBuvim dB Detector
1* 11490000 3.82 49.26 53.08 7400 -2092 peak

Radiated Emission
100 dBuW/m

FCC 5G BAND4
Margin -6 dB
80
4
300
S650.000 566100 5672.00 5663.00 563400 5705.00 5716.00 5727.00 9738.00 5760.00 MHz

Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit ~ Over

MHz dBuv dB/m dBuvim dBuV/m dB Detector
* 5650.000 4095 15.12 56.07 68.20 -12.13 peak
5700.000 40.39 15.46 55.85 10520 -49.35 peak
5720.000 35505 15.33 70.38 110.80 -4042 peak
5725000 59.68 15.30 74.98 12220 4722 peak

PR NIC) I )
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC Av1
- . 1 N N L . -
a0
20
1000000 2000 3000 HHz) 5000 GOOO 7000 20009000 12000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 11490.000 233 49.26 51.59 7400 -2241 peak

1300 dBuV/m

Radiated Emission

80

FCC 5G BAND4

Margin -6 dB

3ll:l’i!illl]l][l S5661.00 5672.00 56B3.00 569400 5705.00 5716.00 5727.00 5738.00 5760.00 MH=z
Reading Coarrect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuV dB/m dBuVim dBuVim dB Detector
1* 5650000 4053 15.12 5565 6820 -1255 peak
2 5700.000 4057 15.46 56.03 10520 -49.17 peak
3 5720.000 5055 15.33 65.88 11080 -4492 peak
4 5725.000 5598 15.30 71.28 12220 -5092 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:157
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
1 FCC AVl
30
-20
1000.000 2000 3000 |[MHz] 5000  BOOO  FOOO S0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuv/m  dBuvim  dB Detector
1 * 11570.000 472 48.95 53.67 7400 -20.33 peak
HORIZONTA
Radiated Emission
60.0 dBu¥/m
FCC PKI
- - R |, Fcan
b3
0
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 BO00SO00 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvim  dB Detector

1* 11570.000 282 48.95 51.77 7400 -2223 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 33 /160 Report No.: RF231108004-05-002
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Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:165
VERTICAL
Radiated Emission
800 dBu¥/m
FCC PK1
1 FCC AY1
30
-20
1000.000 2000 3000 [MHz=]) S000 G000 7000 $000 9000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVim dBuvim dB Detector

1 * 11650.000 449 48.62 53.11 7400 -20.89 peak

Radiated Emission
1300 dBuV/m

30,0
S780.000 5794.50 5B09.00 5623.50 5636.00 5852.50 5667.00 5681.50 5896.00 5925.00 MH=z

Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit ~ Over

MHz dBuv dB/m dBuvim dBuVvim dB Detector
1 5850.000 48.53 15.18 63.71 12220 -5849 peak
2 5855.000 42.11 15.25 57.36 110.80 -53.44 peak
3 5875000 4037 15.51 5588 10520 4932 peak
4 *  5925.000 39.54 16.28 55.82 68.20 -12.38 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 34 /160 Report No.: RF231108004-05-002
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AWl
- . N I — L - o
0
20
1000.000 2000 2000 [MHz) 5000 600D 7000 $0009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuY dB dBuvim  dBuvVim  dB Detector
1* 11650000 3.18 48 62 51.80 7400 -2220 peak
Radiated Emission
1300 dBRuV/m
80
300
5780.000 5794.50 56809.00 5823.50 583B8.00 5852.50 S867.00 5861.50 589600 5925.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuV/m dBuvim dB Detector
5850.000 4513 15.18 60.31 12220 6189 peak
2 5855.000 4059 15.25 55.84 11080 -5496 peak
3 5875.000 3992 15.51 5543 10520 4977 peak
4 5925000 39.10 16.28 55.38 6820 -12.82 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 35/ 160 Report No.: RF231108004-05-002
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Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:36
VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
1 FCC A¥1
I I S R B SR S IO F W e s
30
-20
1000000 2000 3000 IMHz] S000  BOOD FOOO $000 9000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim dBuvim dB Detector

1 * 10360.000 4623 7.05 5328 68.20 -14.92 peak

Radiated Emission
1200 dBuV/m

70

S| o S VIR L onlot b e, M ok " 5

20,0
4500.000 4571.00 4542.00 4713.00 4784.00 4855.00 4926.00 4997.00 5068.00 5210.00 MHz

Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuV dB/m dBuV/m dBuVvim dB Detector
1 4500.000 40.96 3.85 44 81 68.20 -23.39 peak
2 5150.000 51.93 562 57.55 68.20 -1065 peak
3 5150.000 4273 5.62 48.35 54.00 565 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 36/ 160 Report No.: RF231108004-05-002
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HORIZONTA

60.0 dBu¥/m

Radiated Emission

FCC PK1
FCC AV
I — — S R - -1 - —
S
20
20
1000000 2000 3000 (MHz) 5000  GOD0 7000 BO00S000 18000000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuV dB dBuV/m dBuvim dB Detector
1 * 10360.000 44.08 7.05 5113 6820 -17.07 peak

100 dBuv/m

Radiated Emission

7o
0G00, Srtnshs el A
20.0
4500000 4571.00 464200 4713.00 478400 485500 492500  4997.00  5066.00 5210.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuVim dB Detector
1 4500.000 41.30 3.85 4515 68.20 -2305 peak
2" 5150.000 4597 5.62 51.59 6820 -1661 peak
HY- FCC Part 15E-5G WIFI Ver.1.1 Page 37/ 160 Report No.: RF231108004-05-002
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:40
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
1 FCC &V1
S S . ok Sl
30
-20
1000.000 2000 3000 (MHz) 5000 GOOO 7000 $000S000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 10400.000 4652 6.55 5307 6820 -1513 peak
HORIZONTA
Radiated Emission
800 dBu¥/m
FCC PK1
FCC AW
- S ! —— ] R
o
-20
1000000 2000 0000 (MHz] 5000 ROO0 7000 #000 9000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factar ment Limit  Over
MHz dBuv dB dBuvim  dBuVim  dB Detector

1 * 10400.000 4555 6.55 5210 68.20 -16.10 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:48
VERTICAL
Radiated Emission
80.0  dBu¥im
FCC PK1
1 FCC AV
- S 1 e it
30
-20
1000.000 2000 3000 (MHz) 5000 GOOO 7000 80005000 18000000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuVim  dB Detector
1 * 10480000 4663 6.47 53.10 68.20 -15.10 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
| FCC AY1
- . | - 1 —— |3 S
0
20
1000000 2000 3000 IMHz] 5000 G000 F0OO 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuv dB dBuvim  dBuVim db Detector
1 * 10480.000 449 6.47 51.38 68.20 -16.82 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:52
VERTICAL
Radiated Emission
800 dBuY/m
FCC PKI1
FCC AWl
30
-20
1000000 2000 3000 [MHz] S000  BOOD FOOO $000 9000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuV/m  dB  Detector
1* 10520000 4761 6.30 5391 6820 -1429 peak
HORIZONTA
Radiated Emission
600 dBuY/m
FCC PK1
FCC AWl
a0
-20
1000.000 2000 3000 [MH=]) S000  ROO0 FOOO 0009000 18000.000

Reading Correct Measure-

No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBu\ dB dBuVim dBuvim dB Detector
1 * 10520.000 45325 6.30 51.55 68.20 -16.65 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:56
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
1 FCC AY1
1]
20
1000000 2000 3000 IMHz] 5000 GOOO  FOOO 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv a8 dBuvim  dBuvim  dB Detector
1 * 10560.000 4747 598 5345 68.20 -14.75 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AW
S S (O B —— |} R
30
20
1000000 2000 3000 (MHz) 5000 GOOO 7000 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m  dBuVim  dB Detector

1 * 10560.000 4574 598 5172 6820 -1648 peak
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Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:64

VERTICAL
Radiated Emission
80.0  dBuVim
FCC PK1
1 FCC Av1
I, S N N B S N S S L
30
20
1000000 2000 3000 MHz) 5000  RODO 7000 $0009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/im  dBuvim  dB Detector
1 * 10640.000 4668 6.47 53.15 7400 -20.85 peak
Radiated Emission
12000 dBuW/m
FCC PK1
70 |
M\\,‘(‘ FCC AVl
% W Attt
= Fa e, ERY TR I WRPTRNE TP ¥ PO Y
2000
5300.000 5316.00 533200 5346.00 5364.00 5380.00 5395.00 541200  5428.00 5460.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuVim dB Detector
1 5350.000 51.08 444 55.52 68.20 -1268 peak
2" 5350.000 41.84 444 46.28 5400 -7.72 AVG
3 5460.000 4026 451 4477 68.20 -2343 peak
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC A¥1
a0
20
1000000 2000 3000 [MHz]) s000  BOO0D FO00 0009000 18000.000
Reading Comect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvVim  dB Detector
1 * 10640.000 4506 6.47 5153 7400 -2247 peak
Radiated Emission
1200 dBuV/m
FCC PK1
70
o
FCC AWl
et Rt bl i
200
5300000 5316.00 5332.00 534800 5364.00 5380.00 539600 S5412.00 542800 546000 MHz
Reading Correct Measure- o
No. Mk. Freq.  Level  Factor ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuvim dB Detector
1* 5350000 4509 444 49 53 68.20 -18.67 peak
2 5460.000 4095 451 4546 68.20 -2274 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:100

FCC aV1
3
bl e A Msrsogny bl s syt e ®
200
5350.000 5368.00 5366.00 540400 542200 5440.00 545000  S476.00 5530.00 MHz
Reading Correct Measure- o

No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuvV dB/m dBuv/m dBuvim dB Detector
1 5350.000 40.76 4.44 4520 6820 -23.00 peak
2 5460.000 51.24 451 55.75 6820 -1245 peak
3 5460.000 4202 451 4653 5400 747 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 44 / 160 Report No.: RF231108004-05-002

VERTICAL

Radiated Emission

80.0 dBu¥/m
FCC PK1
1 FCC AVl
0 I S - | _ - L- M I
20
20
1000000 2000 3000 [MHz) 5000 600D 7000 80009000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuY dB dBuv/m  dBuvim  dB Detector
1 * 11000.000 50.35 344 53.79 7400 -2021 peak
Radiated Emission
1200  dBuVim
7o I FCC P

|




3 FH -1
. -~ HAIYUN

HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC Av1
- I 1 —— 1 . -
0
20
1000.000 2000 3000 HHz) 5000 GOOD 7000 80009000 18000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim dBuvim dB Detector
1 * 11000.000 4746 344 50.90 7400 -2310 peak
Radiated Emission
1200  dBu/m
70 lF'I<1
5 FCC AWl
20.0
5350.000 5368.00 5306.00 5404.00 5422.00 5440.00 54568.00 S476.00 5494.00 5530.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuVim dB Detector
1 5350.000 4073 444 4517 68.20 -23.03 peak
2" 5460.000 4759 451 5210 68.20 -16.10 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:116
VERTICAL
Radiated Emission
60.0 dBu¥/m
FCC PKI
1 FCC AVl
S ——— - — S S S — — - B v —
30
-20
1000000 2000 3000 |[MHz] 5000  BOOD  F00O 8000 S000 18000.000
Reading Corect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuV/m  dBuvim  dB Detector
1* 11160.000 4.94 48.77 53.71 7400 -20.29 peak
HORIZONTA
Radiated Emission
60.0  dBu¥/m
FCC PKI
FCC AVI
S — - 1 —— 3 R
30
20
1000000 2000 3000 (MHz) 5000 G000 7000 #000S000 12000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuv/m dBuvim dB Detector
1* 11160000 218 48.77 50.95 7400 -2305 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:140
VERTICAL
Radiated Emission
60.0 dBu¥/m
FCC PK1
1 FCC AV1
- S I R 2
0
20
1000.000 2000 3000 (MHz) 5000 G000 7000 #0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuvim  dBuVim  dB Detector
1 * 11400000 418 49.06 5324 7400 -2076 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
- S S I S S T T i
¥
1]
20
1000000 2000 3000 IMHz] S000  GOOD  FOOO 30009000 18000000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector

1* 11400000 271 49.06 51.77 7400 -2223 peak
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P
Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:149
VERTICAL
Radiated Emission
600 dBu¥/m
FCC PK1
1 FCC AV1
1]
-20
1000000 2000 2000 IMHz] R000  GOOOD 7000 20009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuvim dBuvim dB Detector

1* 11490.000 393 49.26 53.19 7400 -20.81 peak

Radiated Emission
1300 dBuV/m

FCC 5G BAND4
Maigin -6 dB
80
2
i by b b o Aot
30.0
5650.000 566100 5672.00 5683.00 5694.00 5705.00 5716.00 5727.00 5736.00 5760.00 MHz

Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuv dB/m dBuVim dBuV/m dB Detector
* 5650.000 39.95 15.12 55.07 66.20 -13.13 peak
5700.000 4063 15.46 56.09 10520 -4911 peak
5720.000 4633 15.33 6166 11080 -49.14 peak
5725.000 5161 15.30 66.91 12220 -5529 peak

Blw| ] =
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HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AVl
. . 1 — L % . -
a0
20
1000000 2000 3000 MHz) 5000 KOO0 7000 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvim  dB Detector

1* 11490.000 204 49.26 51.30 7400 -2270 peak

Radiated Emission
1300 dBuV/m

FCC 5G BAND4
Margin -6 dB
a0
2
AR PR A FITR I | e L Mot A e Ak -§ A, u
30,0
5650.000 5661.00 5672.00 5683.00 563400 5705.00 5716.00 oF27.00 5738.00 5760.00 MHz

Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuY dB/m dBuV/m dBuVvim dB Detector
*  5650.000 40.08 15.12 5520 68.20 -13.00 peak
5700.000 40.06 15.46 55.52 105.20 4968 peak
5720.000 4269 15.33 58.02 110.80 -52.78 peak
5725000 4923 15.30 64.53 12220 -57.67 peak

S| n| =
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Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:157
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
1 FCC &¥1
30
20
1000.000 2000 3000 (MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuvim  dBuVim  dB Detector
1* 11570.000 4.34 48.95 5329 7400 -2071 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC A1
S S S S S S
30
20
1000.000 2000 3000 [MHz] S000  GOO0D  FOOO 0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim  dBuVim  dB Detector

1* 11570.000 230 48.95 5125 7400 2275 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:165
VERTICAL
Radiated Emission
800 dBu¥/m
FCC PR
- - - I L 1 _FCC.-'-EI
30
-20
1000000 2000 3000 [MHz] K000 BODD 7000 8000 SO00 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBuvim dB Detector

1 * 11650000 460 48.62 53.22 7400 -20.78 peak

Radiated Emission
1300 dBuV/m

300
S780.000 5794.50 5B09.00 5623.50 5636.00 5852.50 566700 5681.50 5896.00 5925.00 MH=z

Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuv dB/m dBuVim dBuv/m dB Detector
1 5850.000 4533 15.18 60.51 12220 -6169 peak
2 5855.000 4069 15.25 5594 11080 -5486 peak
3 5875.000 38.88 15.51 5439 10520 -50.81 peak
4 * 5925000 3954 16.28 55.82 668.20 -1238 peak
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HORIZONTA
Radiated Emission
80.0 dBuV/m
FCC PK1
FCC AVl
. — S I S — L — - -
a0
20
1000.000 2000 3000 MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 11650000 284 48 62 5146 7400 -2254 peak

1300  dBuV/m

Radiated Emission

3lL:?’Illll]l:ll:l 5794.50 5609.00 56823.50 5836.00 5852.50 566700 5661.50 5896.00 5925.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuvV dB/m dBuvim dBuVim dB Detector

5850.000 4532 15.18 6050 12220 -6170 peak

2 5855.000 4117 15.25 5642 11080 -5438 peak
3 5875000 3999 15.51 5550 10520 4970 peak
4 * 5925000 4037 16.28 56.65 6820 -1155 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO

Test Channel:38

VERTICAL

60,0 dBu¥/m

Radiated Emission

FCC PK1
1 FCC AV1
0
-20
1000000 2000 3000 (MHz) 5000 G000 7000 0003000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvim  dB Detector
1* 10380.000 4628 6.80 53.08 68.20 -15.12 peak
Radiated Emission
1200 dRwV/m
70
W %
it ro b e it TR TP i
20.0
4500.000 4571.00 464200  4713.00  4764.00 485500  4926.00  4997.00  5066.00 5210.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB/m dBuV/m dBuvim dB Detector
1 4500.000 41.26 3.85 45.11 68.20 -23.09 peak
2 5150.000 53.80 5.62 59.42 68.20 -8.78 peak
3 * 5150.000 43.02 5.62 48.64 5400 536 AVG

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PKI
FCC AV
- 0 S — -t — — -1 - -
X
an
-20
1000 000 2000 3000 [MHz) K000 GODD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 10380.000 4481 6.80 51.61 6820 -1659 peak
Radiated Emission
1200 dBuV/m
70 CC| PE1
E[‘. AVl
20,0
4500.000 4571.00 4642 .00 4713.00 478400 4855.00 4926.00 4997.00 5068.00 5210.00 MHe
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuvim dB Detector
1 4500.000 4115 385 45.00 6820 -2320 peak
2" 5150.000 4579 562 5141 6820 -1679 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:46
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
Urrnmureer i rum s WL
1 FCC AVl
S B — - 1 - — - % - —
0
-20
1000000 2000 3000 IMHz] 5000 G000 F0OO 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv ) dBuvim  dBuv/m  dB  Detector

1 * 10460.000 4712 6.49 53.61 68.20 -14.59 peak

HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
] FCC AVl
_ I 1 —— |k . -
0
20
1000000 2000 3000 HHz) 5000 GODD 7000 80009000 18000 000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv B dBuv/im  dBuvim  dB Detector

1* 10460.000 4529 6.49 51.78 68.20 -16.42 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel.54
VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
1 FCC AVl
—_—  — - 0 - —— - M - —
20
20
1000000 2000 3000 (MHz] 5000 6000 7000 #0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/m  dBuvim B Detector
1 * 10540.000 4746 6.14 53.60 68.20 -14.60 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AV1
. - - —— — v ————— - _—— - . —_—
30
20
1000.000 2000 W00 (MHz] 5000 60O 7000 #0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector

1 * 10540.000 4560 6.14 51.74 68.20 -16.46 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

Test Channel:62

VERTICAL

800 dBu¥/m

Radiated Emission

1]

-20

L L S 5 I I | | S R | N [ U W R

1

o —

FCC PK1

FCC AVl

1000.000 2000 2000 MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuY dB dBuvim  dBuVim  dB Detector

1 * 10620.000 47.07 6.07 53.14 7400 -20.86 peak
Radiated Emission
1200 dBuV/m
FCC PK1
70
M\\k
FCC AV1
E _
N IR LAV PR RO A M YR
20.0
5300.000 5316.00  5332.00  5348.00 536400  5380.00  5396.00 541200  5426.00 5460.00 MHz
Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit ~ Over

MHz dBuvV dB/m dBuvim dBuVim dB Detector
1 5350.000 5317 4.44 57.61 68.20 -1059 peak
2 5350.000 4422 4.44 48 .66 5400 -534 AVG
3 5460.000 4090 451 4541 68.20 -2279 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PKI
FCC AVI
e S S I - 2 . .
0
-20
1000.000 2000 3000 [MHz] 5000 GOD0 7000 $000S000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 10620.000 4569 6.07 51.76 7400 -2224 peak
Radiated Emission
1200 dRwV/m
FCC PK1
70
FCC AV1
20.0
5300.000 5316.00  5332.00  5346.00 5364.00  5360.00 5396.00 541200  5426.00 5460.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level  Factor ment Limit  Over
MHz dBuV dB/m dBuv/m dBuvim dB Detector
1 * 5350.000 4625 444 50.69 68.20 -17.51 peak
2 5460.000 4040 451 4491 68.20 -2329 peak

HY- FCC Part 15E-5G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:102
VERTICAL
Radiated Emission
800 dBu¥/m
FCC PK1
1 FCC AV1
- E— — S S - —— - v B —
30
-20
1000000 2000 2000 [MHz) s000 OO0 7000 £0009000 TEO00.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim dBuvim dB Detector
1* 11020000 5001 366 5367 7400 -20.33 peak
Radiated Emission
1200 dBuV/m
70 | FCC PK1

2
V’ﬂ FOC AV1

20,0
5350.000 5366.00 5386.00 5404.00 5422.00 5440.00 545800 5476.00 5494.00 5530.00 MHz

Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuY dB/m dBuV/m dBuVvim dB Detector
5350.000 41.08 4.44 45.52 68.20 -2268 peak
5460.000 5247 451 56.98 68.20 -11.22 peak
3 * 5460.000 4287 451 47.38 5400 662 AVG
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HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PRI
FCC AY1
- . 1 —— | % . o
30
20
1000 000 2000 3000 MHz) 5000 RODO 7000 2000 S000 12000000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuMim  dB Detector
1 * 11020.000 4776 366 5142 7400 -2258 peak
Radiated Emission
1200 dBuV/m
70 FCC PK1
FCC av1
Jril i b i, s Mgt o i edrA st A
200
5350.000 536800 530600 5404.00 542200 5440.00 545800 5476.00 549400 5530.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuvi/m dBuVim dB Detector
1 5350.000 40.10 444 44 54 6820 -2366 peak
2" 5460000 4624 451 50.75 6820 -1745 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:118
VERTICAL
Radiated Emission
600  dBu¥/m
FCC PKI
1 FCC AY1
S —_— | e =
30
-20
1000000 2000 3000 |[MHz] 5000 G000 FOOO $000 9000 18000.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 11180000 4.27 48.77 53.04 7400 -2096 peak
HORIZONTA
Radiated Emission
80.0  dBuVim
FCC PK1
FCC AWl
- _ ] - R
30
-20
1000.000 2000 3000 (WHz) 5000 GODD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freg. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuvim  dBuvim  dB Detector

1* 11180.000 222 48.77 5099 74.00 -23.01 peak
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| Above 1G (1GHz~18GHz) |  Testmode: 11N40MIMO

Test Channel:134

VERTICAL

Radiated Emission
600  dBu¥/m

0

-20

Ut e T e

i FCC AVI
— —

FCC PR

1000000 2000 3000 HHz) 5000 GOOD 7000 80009000 18000 000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuvim  dB Detector
1 * 11340000 481 4376 5357 7400 -2043 peak
HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1

n

-20

L | S 1 5 | 6 O S | | O | WA

FCC AW1

1000000 2000

3000 MHz) 5000 OO0 7000 0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim dBuvim db Detector
1* 11340000 303 48.76 51.79 7400 -2221 peak
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Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO

Test Channel:151

VERTICAL

60.0 dBuY/m

Radiated Emission

o

-20

Ut T e e e

1 FCC AWl
B - S -

FCC PR

1000000 2000 3000 HHz) 5000 GOOD 7000 80009000 12000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/im  dBuvim  dB Detector
1* 11510000 472 4924 53.96 7400 -2004 peak
Radiated Emission
1300  dRuV/m
FCC 3G BAND4
Maigin -6 dB
80 4
3
/
2
30.0
5650.000 5661.00 5572.00 5683.00 5694.00 570500 5716.00  5727.00  5738.00 5760.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level  Factor ment Limit  Over
MHz dBuvV dB/m dBuv/m dBuvim dB Detector
1" 5650.000 4017 15.12 55.29 68.20 -1291 peak
2 5700.000 39.19 15.46 54 65 10520 -5055 peak
3 5720.000 5926 15.33 74.59 11080 -3621 peak
4 5725000 6248 15.30 77.78 12220 4442 peak
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AV1
0 — ! — L L — -
0
-20
1000000 2000 3000 [MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1* 11510000 1.88 4924 5112 7400 -2288 peak

1300 dBuV/m

Radiated Emission

FCC 5G BAND4
Maigin -6 dB
80
3
/
(s e a
30,0
S650.000 5661.00 5672.00 568300 5694.00 5705.00 5716.00 5727.00 5738.00 5760.00 MH=z
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuvim dB Detector
1* 5650.000 3976 15.12 54 88 6820 -1332 peak
2 5700.000 3951 15.46 54 97 10520 -5023 peak
3 5720.000 53.04 15.33 68.37 11080 4243 peak
4 5725000 57.11 15.30 7241 12220 4979 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:159
VERTICAL
Radiated Emission
600 dBu¥/m
FCC PK1
1 FCC AV1
1]
-20
1000000 2000 2000 IMHz] R000  GOOOD 7000 20009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuvim dBuvim dB Detector

1* 11590.000 4.36 48.86 5322 7400 -20.78 peak

Radiated Emission
1300 dBuV/m

80

300
S780.000 5794.50 5B09.00 5623.50 5636.00 5852.50 566700 5681.50 5896.00 5925.00 MH=z

Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuv dB/m dBuVim dBuv/m dB Detector
5850.000 4813 15.18 63.31 12220 -58.88 peak
2 5855.000 4045 15.25 5570 11080 -55.10 peak
3 5875.000 38.37 15.51 5388 10520 -51.32 peak
4 * 5925000 39.06 16.28 55.34 66820 -12.86 peak

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 65/ 160 Report No.: RF231108004-05-002



s FH L B
-~ HAIYUN

I‘ .\
il
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AVl
- I 1 — L — - -
0
20
1000000 2000 3000 HHz) 5000 GODD 7000 80009000 18000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBu\ dB dBuVim dButvim dB Detector

1* 11590000 282 43.86 51.68 7400 -2232 peak

Radiated Emission
100 dBuV/m

300
5780.000 573450 5B09.00 5823.50 5836.00 5852.50 DE67.00 5681.50 583600 5325.00 MHz

Reading Correct Measure- o
No. Mk. Freq  Level Factor ment Limit ~ Over

MHz dBuv dB/m dBuVim dBuV/m dB Detector
5850.000 50.19 15.18 65.37 12220 -56.83 peak
2 5855.000 4503 15.25 60.28 11080 -50.52 peak
5875.000 39.65 15.51 5516 10520 -50.04 peak
4 * 5025000 39.11 16.28 55.39 68.20 -12.81 peak
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Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:36
VERTICAL
Radiated Emission
800  dBu¥/m
FCC PRI
1 FCC A¥1
S S S I G N B S
30
-20
1000000 2000 3000 [MHz] S000  GOOD 7OODO $O0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 10360.000 4617 7.05 5322 68.20 -14.98 peak
Radiated Emission
1200 dBuM/m
70
ﬂ"&,“ - Alsalsh A AR RTAN T RIFUT SO PR PO TF WA bl [T PP ST "
200
4500.000 4571.00 464200 4713.00 476400 4855.00 4326.00 4997.00 506800 5210.00 MHz

Reading Correct Measure- o
No. Mk. Freq.  Level  Factor ment Limit ~ Over

MHz dBuv dB/m dBuvim dBuV/m dB Detector
1 4500.000 41.07 3.85 44 92 68.20 -23.28 peak
2 5150.000 51.54 562 57.16 68.20 -11.04 peak
3" 5150.000 41.24 562 46.86 54.00 -7.14  AVG

HY- FCC Part 15E-5G WIFI Ver.1.1 Page 67 / 160 Report No.: RF231108004-05-002



3 FH -1
. -~ HAIYUN

HORIZONTA
Radiated Emission
80.0 dBu¥/m
FCC PK1
FCC AV1
S — J— S S I 1 B —
®
20
20
1000000 Z000 3000 [MHz] K000 G000 7000 R0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit ~ Over
MHz dBuv dB dBuVim  dBuvim  dB Detector
1 * 10360.000 4429 7.05 51.34 6820 -1686 peak

100  dBuV/m

Radiated Emission

70

Zu--l:snuunu 457100 454200 471200 478400 485500 492500  4997.00  5066.00 521000 MHz
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment Limit  Over
MHz dBuV dB/m dBuVim dBuVim dB Detector
1 4500.000 4232 385 4617 6820 -2203 peak
2 *  5150.000 4714 562 5276 6820 -1544 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:40
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCT PKI
1 FCC AVI
- I — - - — - —
o
-20
1000. 000 2000 3000 [MHz] 5000 OO0 FODO BO00S000 18000.000
Reading Carrect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuV/m  dBuVim  dB Detector
1 * 10400.000 47.04 6.55 5359 68.20 -1461 peak
HORIZONTA
Radiated Emission
60.0  dBu¥/m
FCC PKI
- 1 |, Fcan
4
30
20
1000000 2000 3000 (MHz) 5000 GOO0 7000 20009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuv dB dBuvim dBuvim dB Detector
1 * 10400.000 4530 6.55 51.85 68.20 -16.35 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:48
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
1 FCC Y1
L e e B S —
1]
20
1000.000 2000 3000 IMHz] 5000  BOOD  F0DO 80009000 18000.000
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuV/im  dB Detector
1 * 10480.000 4744 6.47 53.91 68.20 -14.29 peak
HORIZONTA
Radiated Emission
80.0  dBu¥im
FCC PKI
4 FCC Av1
S - e I I D
o
-20
1000000 2000 3000 |MHz] K000  BOOO  FODO 80003000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuVim  dB Detector

1 * 10480.000 459 6.47 52.38 68.20 -15.82 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:52
VERTICAL
Radiated Emission
60.0 dBu¥/m
FCC PK1
1 FCC A¥1
0
-20
1000000 2000 3000 (MHz] 5000  GOOO 7000 80009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuvim  dBuV/m  dB Detector
1 * 10520.000 47.12 6.30 5342 6820 -1478 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
. FCC AV1
- — S S —— |k Sl
30
20
1000.000 2000 0000 (MHz) 5000 G000 7000 #0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim  dBuVim  dB Detector

1 * 10520.000 4570 6.30 52.00 68.20 -16.20 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:56

VERTICAL

Radiated Emission
80.0 dBu¥/m

FCC PK1

L [ 0 1 6 | S (U [ A WA

1 FCC A1
_ ) -~ S e

0
-20
1000000 2000 3000 [MHz] 5000 G000 7000 S000S000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuvim dB Detector
1 * 10560.000 4744 598 5342 6820 -1478 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PKI
FCC AV
_ B - T, —
X
0
-20
1000000 2000 3000 [NHz) 5000 G000 7000 $0003000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuvim  dB Detector

1 * 10560.000 4539 598 51.37 68.20 -16.83 peak
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Above 1G (1GHz~18GHz) |

Test mode: 11AC20MIMO

Test Channel:64

VERTICAL
Radiated Emission
80.0 dBu¥/m
FCC PK1
1 FCC AVl
. o — — - @ _ — - o —
0
20
1000000 2000 3000 MHzZ) 5000 GOOD 7000 80009000 12000 000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuv/m  dBuVim  dB Detector
1 * 10640000 4737 6.47 53.84 7400 -20.16 peak
Radiated Emission
1200 dBuVim
FCC PK1
70 |
'J '\\1\,\‘\&\
1
FCC a1
2
Kw. Lovapr b sttt Fo bt evsbes o bt
20.0
5300.000 5316.00 5332.00 5340.00 5364.00 5380.00 5396.00 5412.00 542800 5460.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuv/m dBuVim dB Detector
1 5350.000 5259 444 57.03 68.20 -11.17 peak
2" 5350.000 4243 444 46.87 5400 713 AVG
3 5460.000 4055 451 45.06 68.20 -23.14 peak
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HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AV1
- I 1 —— 3 . o
0
20
1000000 2000 3000 [WHz) 5000 G000 7000 S0009000 18000 000
Reading Comrect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/im  dBuvim  dB Detector

1 * 10640.000 4453 6.47 51.00 7400 -23.00 peak

Radiated Emission

100 dBuv/m

FCC PK1
70 !
/// FCC AVl
20.0
5300000 5316.00 533200 5346.00 536400 538000 5395.00 541200  5428.00 5460.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV dB/m dBuVim dBuVim dB Detector
1" 5350.000 4583 444 50.27 68.20 -1793 peak
2 5460.000 41.00 451 4551 68.20 -2269 peak
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[ Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:100

VERTICAL
Radiated Emission
80.0 dJBu¥/m
FCC PK1
FCC A1
30
20
1000000 2000 3000 [MHz) %000 OO0 7000 $000S000 18000000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuv/im  dBuvim  dB Detector
1 * 11000.000 50.39 344 53.83 74.00 -20.17 peak
Radiated Emission
1200 dBuWW/m
70 | FCC PK
N
FCC AVl
W 2
kS
200
5350.000 5368.00  5306.00 540400 542200 5440.00 545000 547600  5494.00 5530.00 MHz
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB/m dBuvVim dBuVim dB Detector
1 5350.000 4099 444 4543 6820 -2277 peak
2 5460.000 51.15 451 55.66 6820 -1254 peak
3 5460.000 4208 451 46.59 5400 741 AVG
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AV1
- - —_— — — ———— _— - A _—
k]
a0
-20
1000000 2000 3000 MHz) 5000 GOON 7000 S0009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuV' dB dBuVim  dBuVim  dB Detector
1 * 11000.000 4820 344 51.64 7400 -2236 peak
Radiated Emission
1200 dRuW/m
Fil FCC
FCC av1
2
EM"NM'\-»\M"'W A A A " ! i 4. i
2000
5350.000 536800 5386.00 540400 542200 5440.00 545800 5476.00 549400 5530.00 MH=z
Reading Correct Measure- o
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB/m dBuV/m dBuVim dB Detector
1 5350.000 4149 444 4593 6820 -2227 peak
2 * 5460000 4492 451 4943 6820 -1877 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:116
VERTICAL
Radiated Emission
80.0  dBu¥/m
FCC PK1
1 FCC AVl
- 0 — — -1 | _ S N . S, -
30
20
1000000 2000 2000 (MHz) 5000 G000 7000 #000S000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuv/im  dBuvim  dB Detector
1 * 11160.000 518 48.77 53.95 7400 -20.05 peak
HORIZONTA
Radiated Emission
80.0  dBu¥/m
FCC PK1
FCC AWl
S S ! —— | % Sl
0
-20
1000000 2000 3000 (MHz) 5000 G000 7000 80005000 18000.000
Reading Correct Measure-
No. Mk. Freg. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuV/im  dBuVim  dB Detector

1* 11160.000 263 48.77 51.40 7400 -2260 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:140

VERTICAL

Radiated Emission

80.0 dBu¥/m

FCC PK1

1 FCC AVl
- - . L B

30

-20

1000000 2000 3000 [MHz) 5000 G000 7000 20005000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim  dBuVim  dB Detector
1 * 11400.000 4.64 49.06 53.70 7400 -2030 peak
HORIZONTA
Radiated Emission
80.0 dBuY/m
FCC PKI

Uit s rvtm s

FCC AVl
— —_— - —_— -

an

-20

1000000 2000 3000 [MHz] 5000 GOOD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim dBuvim dB Detector

1* 11400.000 1.95 49.06 51.01 7400 -2299 peak
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Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:149
VERTICAL
Radiated Emission
60.0 dBu¥/m
FCC PK1
1 FCC AVl
n
-20
1000000 2000 3000 |[MHz] 5000 G000 7000 $0009000 18000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv B dBuv/m  dBuV/im  dB  Detector

1 * 11490.000 440 49.26 53.66 7400 -20.34 peak

Radiated Emission
1300 dBuV/m

FCC 5G BAND4
Margin -6 db
&0 4
2
AR ik NPT PRLTAS
30,0
5650.000 5661.00 5672.00 560300 5694.00 5705.00 5716.00 S727.00 5730.00 5760.00 MHz

Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuv dB/m dBuvim dBuV/m dB Detector
*  5650.000 4027 15.12 55.39 68.20 -12.81 peak
5700.000 4061 15.46 56.07 10520 -49.13 peak
5720.000 5434 15.33 69.67 11080 -41.13 peak
5725000 6291 15.30 78.21 12220 4399 peak

Bl | =
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HORIZONTA
Radiated Emission
800  dBuV/m
FCC PK1
FCC Av1
- . 1 _ — L % . o
30
20
1000 000 2000 3000 HHz) 5000 GODD 7000 80009000 18000000
Reading Correct Measure-
No. Mk. Fregq. Level Factor ment Limit  Over
MHz dBuVv dB dBuVim dBuvim dB Detector

1 * 11490000 250 49.26 51.76 7400 -2224 peak

Radiated Emission
100 dBuV/m

FCC 5G BAND4
Maigin -6 dB
80
2
ittt e ot b 1, " [T Y IS )
30.0
S650.000 5661.00 5672.00 5663.00 5694.00 5705.00 5716.00 S727.00 573800 5760.00 MHz

Reading Correct Measure- o
No. Mk. Freq  Level Factor ment Limit ~ Over

MHz dBuv dB/m dBuVim dBuV/m dB Detector
*  5650.000 39.14 15.12 54.26 68.20 -1394 peak
5700.000 3946 15.46 5492 10520 -50.28 peak
5720.000 50.34 15.33 65.67 110.80 -45.13 peak
5725.000 58.27 15.30 7357 12220 -4863 peak

Bl | =
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